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History of this test report

Report No. Issue Date Description

TEFE1910090 Dec. 24, 2019 | Original (See Note 1 and Note 2)

Note 1:
This report is prepared for FCC Class Il permissive change. its antenna are not any
changed. The major change filed under this application is:
Change #1: 2.4G ac/ax function added.(firmware change only)
Change#2: 5G (Band 1 & band 4) Beamforming function added( firmware change only)
Note 2:
The sample provided has been confirmed to be identical to the TEFE1910089 report sample.
The only difference are as listed below.

Report number Model No. difference

TEFE1910089 AFi-ALN-R Support BLE Function

TEFE1910090 AFi-ALN-P

Not Support BLE Function

As it doesn’t affect the test result, the below listed test categories referred to report number:
TEFE1910089

Description of Test Item

Radiated Spurious Emission (Above 1Ghz)

26 dB & Occupied Bandwidth

6 dB Bandwidth

Average Power

Power Spectral Density

Frequency Stability

Radio Frequency Exposure

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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1. Summary of Test Procedure and Test Results

1.1. Applicable Standards

ANSI C63.10:2013

FCC Rules and Regulations Part 15 Subpart E §15.407

KDB789033

FCC Rule Description of Test Result

15.203 Antenna Requirement PASS
15.207(a) AC Power Line Conducted Emission PASS
lié%(gb) Radiated Spurious Emission PASS
15.407(a) 26 dB & Occupied Bandwidth PASS

15.407 6 dB Bandwidth PASS
(a)l 2?2)7(3) Average Power PASS
15.407(a) Power Spectral Density PASS
15.407(g) Frequency Stability PASS

2.1091 Radio Frequency Exposure PASS

*The lab has lowered the uncertainty risk of test equipment, environment, and staff technicians

according to ISO-IEC17025. Therefore we define test result as compliant when it complies with

the standard without further evaluation of test result uncertainty.

* This report is prepared for FCC Class Il permissive change. its antenna are not any

changed. The major change filed under this application is:

Change #1: 2.4G ac/ax function added.(firmware change only)

Change#2: 5G (Band 1 & band 4) Beamforming function added( firmware change only)
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test

802.11b/g/n/ac/ax: 2400-2483.5MHz

Frequency Range 802.11a/n/ac: 5150-5250MHz

802.11a/n/ac/ax: 5725-5850MHz

802.11b: CCK, DQPSK, DBPSK

802.11g/n/a: BPSK, QPSK, 16QAM, 64QAM
802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM
802.11ax: BPSK, QPSK, 16QAM, 640QAM, 256QAM, 1024QAM
Modulation Technology | DSSS, OFDM, OFDMA

WLAN:

2.4GHz:

802.11b: 1, 2, 5.5, 11Mbps

802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

802.11n: MCSO — MCS31, HT20/40

802.11ac: MCSO — MCS9, VHT20/40

802.11ax: MCSO — MCS11,HE20/40

5GHz:

802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps

802.11n: MCSO — MCS31, HT20/40

802.11ac: MCSO — MCS9, VHT20/40/80

802.11ax: MCS0O — MCS11,HE20/40/80

Antenna Type Internal Antenna

For WLAN:

2400-2483.5MHz: ANTA/B/C/D: 4dBi
5150-5250MHz: ANTA/B/C/D: 3.5dBi
5725-5850MHz: ANTA/B/C/D/E/F/G/H:3.5dBi

Modulation Type

Data Rate

Antenna Gain

Brand: Nienyi
Network cable Model: 30AW*4P
Length/Type: 1.5m / NS
Brand: ASAP
Power Cord Model: UL Power CORD(C7) 2.0m black HF

Length/Type: 2.0m / NS

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications
or the User's Manual.

2. For 5GHz: 802.11ac VHT20, VHT40 and VHT80 support beamforming.

3. For 5GHz: 802.11ax HE20, HE40 and HE80 support beamforming.

4. EUT Firmware Number: v3.2.4 (11-Dec-19)

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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2.2. Carrier Frequency of Channels
Band: 5150MHz-5250MHz
802.11a, 802.11n HT20, 802.11ac VHT20
Channel Frequency(MHz) Channel Frequency(MHz)
*36 5180 *44 5220
40 5200 *48 5240
802.11n HT40, 802.11ac VHT40
Channel Frequency(MHz) Channel Frequency(MHz)
*38 5190 *46 5230
802.11ac VHTS80
Channel Frequency(MHz)
*42 5210
Band: 5725MHz -5850MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20
Channel Frequency(MHz) Channel Frequency(MHz)
*149 5745 161 5805
153 5765 *165 5825
*157 5785
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*151 5755 *159 5795
802.11ac VHTS80, 802.11ax HE80
Channel Frequency(MHZz)
*155 5775
Note: Channels remarked * are selected to perform test.
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019 *
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2.3. Test Mode and Test Software

During testing, the interface cables and equipment positions were varied according to ANSI C63.10.
. The complete test system included remote workstation and EUT for RF test. The remote workstation
included Notebook.
c. An executive program, ” gcatestcmd” under Windows OS system was executed to transmit and
receive data via WLAN.
d. The following test modes were performed for the test:
Conducted Emissions from the AC mains power ports
Test Mode | Operating Description
1 802.11ac VHT20 (6.5Mbps) , Beamforming Mode
802.11ac VHT40 (13.5Mbps) , Beamforming Mode
802.11ac VHTB80 (29.3Mbps) , Beamforming Mode
802.11ax HE20 (7.3Mbps) , Beamforming Mode
802.11ax HE40 (14.6Mbps) , Beamforming Mode
6 802.11ax HE80 (30.6Mbps) , Beamforming Mode
caused “Test Mode 2,4” generated the worst case, it was reported as the final data.
Radiation Emissions (30MHz ~ 1GHz)
Test Mode | Operating Description
1 802.11ac VHT20 (6.5Mbps) , Beamforming Mode
802.11ac VHT40 (13.5Mbps) , Beamforming Mode
802.11ac VHT80 (29.3Mbps) , Beamforming Mode
802.11ax HE20 (7.3Mbps) , Beamforming Mode
802.11ax HE40 (14.6Mbps) , Beamforming Mode
6 802.11ax HE80 (30.6Mbps) , Beamforming Mode
caused “Test Mode 2,4” generated the worst case, it was reported as the final data.
Radiation Emissions (1GHz ~ 40GHz)
Test Mode | Operating Description
1 802.11ac VHT20 (6.5Mbps) , Beamforming Mode
802.11ac VHT40 (13.5Mbps) , Beamforming Mode
802.11ac VHT80 (29.3Mbps) , Beamforming Mode
802.11ax HE20 (7.3Mbps) , Beamforming Mode
802.11ax HE40 (14.6Mbps) , Beamforming Mode
6 802.11ax HE80 (30.6Mbps) , Beamforming Mode
caused “Test Mode 1~6" generated the worst case, they were reported as the final data.

o p
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2.4. Description of Test System

RF Conducted
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
Radiated Emissions
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
AC Power Line Conducted Emission
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS

CERPASS TECHNOLOGY CORP.

T-FD-511-0 V1.2
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2.5. General Information of Test

Cerpass Technology Corporation Test Laboratory

Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,
Taiwan (R.O.C.)

Tel: +886-3-3226-888

Fax:+886-3-3226-881

FCC TW1439, TW1079
IC 4934E-1, 4934E-2

T-2205 for Telecommunication test

C-4663 for Conducted emission test

R-4218 for Radiated emission test

G-10812, G-10813 for radiated disturbance above 1GHz

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 40,000MHz

Test Site

VCCI

Frequency Range
Investigated:

Test Distance: The test distance of radiated emission from antenna to EUT is 3 M.

, o Environmental
Test Item Test Site Finish Date - Tested By
Conditions
RF Conducted RFCONO1-NK 2019/11/09 20°C /163% Nick Guan
Radiated Emissions 3M02-NK 2019/12/21 24°C 154% Leon Huang
AC Power Line .
o CONO1-NK 2019/12/21 22°C 146% Leon Huang
Conducted Emission
2.6. Measurement Uncertainty

Measurement Item Uncertainty

Radiated Spurious Emission(9KHz~30MHz) 13.405dB

Radiated Spurious Emission(30MHz~1GHz) 15.326dB

Radiated Spurious Emission(1GHz~40GHz) 15.011dB

6dB Bandwidth 14.407%

26dB Bandwidth 14.459%

Occupied Bandwidth 14.403%

Peak Output Power(Conducted Power Meter) +1.31dB

Power Spectral Density 12.106dB

Duty Cycle 10.17%

Frequency Stability 1156.543Hz

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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3. Test Equipment and Ancillaries Used for Tests

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)

Instrument Manufacturer Model No Serial No |Calibration Date | Valid Date
Bilog Antenna Schwarzbeck VULB9168 275 2019/09/24 2020/09/23
Bilog Antenna Schwarzbeck VULB9168 369 2019/03/29 2020/03/28

Active Loop Antenna EMCO 6507 40855 2019/05/24 2020/05/23
Horn Antenna EMCO 3115 31589 2019/04/01 2020/03/31
Horn Anrenna EMCO 3116 31974 2019/09/17 2020/09/16
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2019/05/14 2020/05/13

Spectrum Analyzer ROHDE & SCHWARZ FSP 40 100047 2019/03/28 2020/03/27
Spectrum Analyzer ROHDE & SCHWARZ FSV 40-N 102151 2019/08/02 2020/08/01

Preamplifier EM Electronics corp. EM330 60660 2019/03/11 2020/03/10

Preamplifier EMC INSTRUMENTS EMCO051845SE 980333 2019/09/20 2020/09/19

Preamplifier Agilent 8449B 3008A01954 2019/03/11 2020/03/10

Preamplifier EMC INSTRUMENTS EMC184045 980065 2019/11/07 2020/11/06

Bluetooth Tester ROHDE & SCHWARZ CBT 101133 2019/04/07 2020/04/06
Cable-3in1(30M-1G) HARBOUR INDUSTRIES LL142 CCE1315 2019/04/09 2020/04/08
Cable-3in1(30M-1G) HARBOUR INDUSTRIES LL142 CCE1316 2019/09/20 2020/09/19
Cable-0.5m(1G-40G) HUBER SUHNER SUCOFLEX 100 | 805443/4 2019/05/20 2020/05/19

Cable-3m(1G-40G) HUBER SUHNER SUCOFLEX 100 | 805796/4 2019/05/20 2020/05/19
Cable-8m(1G-40G) HUBER SUHNER SUCOFLEX 100 | 805795/4 2019/05/20 2020/05/19
E3 AUDIX v8.2014-8-6 RK-000529 NA NA

Test Item RF Conducted

Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Calibration Date | Valid Date
Spectrum Analyzer ROHDE & SCHWARZ FSP 40 100047 2019/03/28 2020/03/27
Spectrum Analyzer ROHDE & SCHWARZ | FSV 40-N 102151 2019/08/02 2020/08/01
Bluetooth Tester ROHDE & SCHWARZ CBT 101133 2019/04/07 2020/04/06
Attenuator KEYSIGHT 8491B MY39250703 2019/09/12 2020/09/11
TEMP & HUMI CHAMBER T-MACHINE TMJ-9712 | T-12-040111 2019/08/28 2020/08/27
Power Meter Anritsu ML2495A 1224005 2019/04/11 2020/04/10

Power Sensor Anritsu MA2411B 1207295 2019/04/09 2020/04/08
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019 *
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Test Item AC Power Line Conducted Emission
Test Site CONO01-NK
Instrument Manufacturer Model No Serial No |Calibration Date| Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 100443 2019/03/29 2020/03/28
St;tl)rilliezgtri]gr??\laent\sveork Schwarzbeck NSLK 8127 | 8127-568 | 2019/03/15 | 2020/03/14
Pulse Limiter ROHDE & SCHWARZ ESH3-Z2 101934 2019/03/12 2020/03/11
Cable-6m(9k~300M) NA EMC5D-BM-BM-6| 130606 2019/03/14 2020/03/13
E3 AUDIX v8.2014-8-6 RK-000531 NA NA
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019 *
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4. Antenna Requirements
4.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

4.2. Antenna Construction and Directional Gain

Antenna Type Internal Antenna

2.4GHz: ANTA/B/C/D: 4dBi

Antenna Gain 5150-5250MHz: ANT A/ B/ C/ D: 3.5dBi
5725-5850MHz: ANTA/B/C/D/E/F/G/H: 3.5dBi

(Non-Beamforming)

2412-2462MHz

For Power directional gain= Gan= 4 dBi

For PSD directional gain = 10 log[(10%1/20 + 1062720 + . + 1QCN/20)2 /N anT]
= 10.02 (dBi)

(Beamforming)

5150MHz -5250MHz

For Power directional gain= 10 log[(10%1/20 + 1062720 + 4+ 10CN/20)2 INanT] = 9.52 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062/20 + | + 10©6N/20)2 [Nant]= 9.52 (dBi)
5725MHz -5850MHz

For Power directional gain= 10 log[(10%1/20 + 1062720 + __ + 1QCN/20)2 INanT] = 12.53 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062720 +  + 1Q©N/20)2 INant]= 12.53 (dBi)

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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5. Test of AC Power Line Conducted Emission
5.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.4-2014. The EUT was placed on a nonmetallic
stand in a shielded room 0.8 meters above the ground plane. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the
position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dBuv) (dBuv)
0.15-05 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept
at least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).
All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

-~ ® o 0 T

The frequency range from 150 kHz to 30 MHz was searched.

5«

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

CERPASS TECHNOLOGY CORP.
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5.3. Typical Test Setup

i

] I\ 80cm
80c HJ
80cm —
1 -
LISN v_ LISN
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e = e e e e e e e e e e e e e e e e == J
@
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5.4. Test Result and Data

Power AC 120V / 60Hz Pol/Phase LINE
Test Mode Mode 2, Bandl, CH46
1ool.evel (dBuV)
90
80
70
LISN-CLASS B (QP)
60 T
50 T — LISH-CLASS B (AV
a0 fIfY ,
1
30 l
20 ' f ‘ I
10
0
0.15 0.2 05 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No (MHz) (dB) (dBuV) (dBuV) (dBuVv) (dB)
1 8.15 9.92 9.37 19.29 55.88 -36.59 Average P
2 8.15 9.92 28.44 38.36 65.88 -27.52 QP P
3 0.17 9.92 15.24 25.16 54.84 -29.68 Average P
- e.17 9.92 30.24 40.16 64.34 -24.68 QP P
5 8.18 9.92 17.97 27.89 54.58 -26.69 Average P
6 9.18 9.92 29.61 39.53 64.58 -25.05 QP P
7 0.56 9.95 17.67 27.62 45.00 -18.38 Average P
8 0.56 9.95 26.35 36.30 56.00 -19.7@ QP P
9 0.60 g9.95 9.06 19.01 45,00 -26.99 Average P
1e 0.60 9.95 22.57 32.52 56.00 -23.48 QP P
11 17.23 10.52 17.67 28.19 50.00 -21.81 Average P
12 17.23 10.52 23.06 33.58 650.00 -26.42 QP P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)factor + Cable Loss
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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[
Power AC 120V / 60Hz Pol/Phase NEUTRAL
Test Mode Mode 2, Bandl, CH46

100Level(dBuV)

90

80

70

- ‘\ l LISN-CLASS B {QP)

50 B | =l | [LISN-CLASS B (AV)

40 0

30!

20

10

0 ,
0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No (MHz) (dB) (dBuVv) (dBuv)  (dBuVv) (dB)

1 0.15 9.95 9.47 19.42 56.80 -36.58 Average P
2 8.15 9.95 29.14 39.89 66.88 -26.91 QP P
3 0.16 9.95 8.51 18.46 55.55 -37.89 Average P
4 9.16 9.95 27.51 37.46 65.55 -28.09 QP P
5 0.17 9.95 16.64 26.59 54.87 -28.28 Average P
6 0.17 9.95 308.43 40.38 64.87 -24.49 QP P
7 0.48 9.96 19.52 29.48 46,26 -16.78 Average P
8 0.438 9.96 27.36 37.32 56.26 -18.94 QP P
= 9.62 9.96 21.14 31.10 46.80 -14.90 Average P
1@ 9.62 9.96 27.55 37.51 56,88 -18.49 QP P
11 14.28 10.47 21.26 31.73 50.00 -18.27 Average P
12 14.28 10.47 26.66 37.13 60.e0 -22.87 QP P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss

CERPASS TECHNOLOGY CORP.
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Power AC 120V / 60Hz Pol/Phase LINE
Test Mode Mode 4, Band4, CH165
100Level (dBuV)
90
80
70
i \ I LISN-CLASS B (QP)
50 s - L | | | || |LISNCLASS B (AV)
40 b 0 x
30! I f
20 ¥ ?
10
01|
0.15 0.2 05 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No (MHZ) (dB) (dBuVv) (dBuVv) (dBuv) (dB)
1 9.15 9,92 9.12 15.04 55.94 -36.9@ Average P
2 8.15 9.92 28.65 38.57 65.94 -27.37 QP P
3 0.17 9.92 15.32 25.24 54.81 -29.57 Average P
4 0.17 9.92 30.26 40.18 64,81 -24.63 QP P
5 8.56 9.95 20.94 30.89 45.00 -15.11 Average P
6 8.56 9.95 26.92 36.87 56.00 -19.13 QP P
7 0.60 9.95 5.45 15.40 46.00 -30.60 Average P
8 0.60 9.95 19.86 29.81 56.00 -26.19 QP P
9 1.15 9.97 15.94 25.91 45.00 -20.09 Average P
1e 1.15 9.97 23.69 33.66 56.00 -22.34 QP P
11 17.07 10.52 19.62 38.14 50.00 -19.86 Average P
12 17.07 l1e.52 24 .80 35.32 60,00 -24.68 QP P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
®
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Power . | AC 120V / 60Hz Pol/Phase . | NEUTRAL
Test Mode : | Mode 4, Band4, CH165
moLevel (dBuV)
90!
80
70! t
i \ l LISN-CLASS B (QP)
el ™l [ ||| luseciass B av)
0
0.15 0.2 05 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHz) (dB) (dBuVv) (dBuV) (dBuVv) (dB)
1 8.15 9.95 10.13 20.08 55.99 -35.91 Average P
2 9.15 9.95 28.85 38.80 65.99 -27.19 QP P
3 8.17 9.95 14.67 24.62 54.90 -30.28 Average P
4 0.17 9.95 30.41 40.36 64.50 -24.54 QP P
5 9.48 9.96 20.52 30.48 46.26 -15.78 Average P
6 9.48 9.96 27.50 37.46 56.26 -18.80 QP P
7 0.56 9.96 19.37 29.33 45,00 -16.67 Average P
8 9.56 9.96 27.16 37.12 56.00 -18.88 QP P
9 8.60 9.96 10.00 19.96 45.00 -26.04 Average P
1e 0.60 9.96 23.42 33.38 56.00 -22.62 QP P
11 14.12 10.46 21.15 31.61 50.00 -18.39 Average P
12 14.12 18.46 26.65 37.11 60.e0 -22.89 QP P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
@
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6. Test of Spurious Emission (Radiated)

6.1. Test Limit
Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with

the
following limits:
(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.
(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.
(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.
(4) For transmitters operating in the 5.725-5.85 GHz band:
All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below
the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge,
and from 25MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz
at 5 MHz above or below the band edge, and from 5 MHz above or below the band edge
increasing linearly to a level of 27dBm/MHz at the band edge.
(5) The emission measurements shall be performed using a minimum resolution bandwidth of 1
MHz. A lower resolution bandwidth may be employed near the band edge, when necessary,
provided the measured energy is integrated to show the total power over 1 MHz.
(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth
in 815.209. Further, any U-NII devices using an AC power line are required to comply also
with the conducted limits set forth in §15.207.
(7) The provisions of 815.205 apply to intentional radiators operating under this section.
(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close

to the upper and lower frequency band edges as the design of the equipment permits.

6.2. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

h. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 21 of 262
FCCID . SWX-AFAP



o

-

CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

6.3. Typical Test Setup
Below 30MHz test setup

Antenna

Equipment under Test

——1

im < * 3m —
l 0.8M
Turn Table
. \ Ground Plane
Receiver
30MHz- 1GHz Test Setup
Antenna
Equipment under Test

———

—* 3m ——
0.8M
Turn Table
) X Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
ﬂ Equipment under Test

——

- = 3m R
1.5M

Turmn Table

MWW,

Receiver

\ Absorber
Ground Plane
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6.4. Test Result and Data (9kHz ~ 30MHz)

The 9kHz - 30MHz spurious emission is under limit 20dB more.

6.5. Test Result and Data (30MHz ~ 1GHz)

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 2, Band 1, CH46
wLeveI (dBuV/m)
60
3M RADIATED
50 =
5
i r———————J 4 6
9 3
1
30
20
10
0
10|
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Freguency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuV/m) (dBuV/m)  (dB) {em) (deg)
1 81.31 -14.58 45.41 38.91 48 .00 -9._89 Peak 408 a P
2 184.55 -11.21 44 . 5@ 33,59 43.58 -9.91 Peak 4p0 e P
3 215.71 -11.97 48.36 36.39 43.58 -7.11 Peak 498 e P
4 431.26 -4.85 45.72 48,87 46.80 -5.13 Peak 468 e P
5 478.26 -3.98 48.59 44 .61 46.08 -1.39 Peak 468 -] B
B S48.72 -2.78 43.49 42.79 46.88 =5.2% Peak 4ee @ P

Note: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor
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Power AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode Mode 2, Band 1, CH46
70 Level (dBuVim)
60
3M RADIATED
50 4ag
l_—T i
40 g
3 3

30 1] 2

20

10

0
-1
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)

1 85.37 -15.11 44 .58 29.47 49.08 -18.53 Peak lee a P
2 128.64 -11.86 48.56 29.58 43.58 -14.00 Peak 1@ ] P
3 184.54 -11.21 43.38 32.17 43,58 -11.33 Peak lee ] P
4 216.59 -11.97 52.62 48,65 46.00 -5.35 Peak 16e ] P
5 476.38 -3.99 47.58 43.59 46.00 -2.41 Peak 10 (] P
6 756.26 1.33 37.21 38.54 46.09 -7.46 Peak 1ee e P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 4, Band 4, CH165

70 Level (dBuVim)

60
3M RADIATED

50
L s——T >4 $
40 _ - -

30

-1

30 100. 200. 300. 400. 500. 600. 700. 800. 200, 1000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) (deg)
1 81.62 -14.56 45.71 3115 40.00 -8.85 Peak 400 a p
2 184.23 -11.15 44 .56 33.41 43.58 -18.89 Peak 40 a p
3 215.42 -11.98 48.63 36.65 43.50 -6.85 Peak 400 <] P
4 431.41 -4.85 45,68 48,75 45.00 -5.25 Peak 409 ] P
5 478.19 -3.98 48,24 44,26 46.0€ -1.74 Peak 460 a P
6 54@.81 -2.89 43.80 41.11 46.08 -4.89 Paak 400 e P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
9
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Power

AC 120V / 60Hz

Pol/Phase

HORIZONTAL

Test Mode

Mode 4, Band 4, CH165

70

Level (dBuVim)

60

50

40

30

20

10

0

0

i

3M RADIATED

30

100, 200. 300. 400. 500. 600. 700,
Frequency (MHz)

Frequency
No. (MHz)

85
128
184
216
476
756

.03
+15
.29
.95
.26
.22

200. 900. 1000

Factor Reading Level Limit Margin Detector Height Azimuth P/F
(dB)  (dBuV) (dBuvV/m) (dBuV/m)  (dB)

-15.87 44 36 28,29 44,
-11.11 48.64 29.53 43.
-11.16 43.62 32.46 43,
-11.96 52.73 48,77 46,
-3.489 47.38 43.349 46,

1.32 37.61 38.93 46,

68 -18.71 Peak
58 -13.97 Peak
58 -11.84 Peak
ee -5.23 Peak
(=] -2.61 Peak
ea -7.87 Peak

(cm) (deg)

Mote: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor
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6.6. Test Result and Data (1GHz ~ 40GHz)

Power

AC 120V / 60Hz

Pol/Phase

VERTICAL

Test Mode

Mode 1, Band 1, CH36

97

Level (dBuV/m)

0
80

70 II"[I I]l l ] [ [L_LJ L_J LI L

60

2
3

=l

<]

FCC-5G-PEAK(B1+-B3)

5G-AVG

50
40
30
20

10
0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000

Frequency
No. (MHz)

Factor Reading Level

(dB) (dBuV) (dBuV/m)

Frequency (MHz)

32000. 36000. 40000

Limit Margin Detector Height Azimuth P/F

(dBuV/m) (dB)

(em) (deg)

1 +5i5e.0e
2 5158.0e
3 18366.00
4 15548.p0
5 15548.00

54.08@ -6.73 Average  1@@ 345 P
74.e8 -13.16 Peak iee 346 P
68.20 -13.61 Peak 168 169 P
54.6e -9.26 Average 1ee 1es P
74.08 -15.12 Peak 1ee 1eg P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode Mode 1, Band 1, CH36
g?LewH[dBuUﬂn}
a0
80 |
FCC-5G-PEAK-(B1~B3)
70 " IH II “ ] [ { I 1 LJ Lﬂ
2 5 I —
% 3 5G-AVG
0 b
40
30
20
10
L]
1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB) (em) (deg)
1 5158.08 4.73 41.79 46.52 54. .88 -7.48 Average 232 346 p
2 5156.8@ 4.73 54 .98 59.71 74.88 -14.29 Pealk 232 348 p
3 1e366.80 11.43 42.76 54,19 68.28 -14.81 Peak 168 224 P
4 15548.ee 14.27 38.49 44 .76 54.88 -9.24 Average lee 258 P
5 15546.88 14,27 44 .25 58.52 74.88 -15.48 Peak 1ee 259 B

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 1, CH40

97 Level (dBuV/m)

0
80

60 2 5 i

FCC-5G-PEAK-(B1-B3)

| 5G.AVG

50
40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuV) (dBuv/m) (dBuV/m) (dB) {em) (deg)

1 51508.60 4.73 41.8@ 45,73 54.88 -8.27 Average 116 227 p
2 5150.0@ 4.73 53.34 58.87 74.86 -15.93 Peak 116 227 p
3 5358.68 5.87 48.66 45.73 54.88 -8.27 Average 116 227 B
4 5356.60 5.87 54.14 59.21 74.88 -14.79 Peak 116 227 p
5 1e4ee.ee  11.45 43,78 55.21 68.26 -12.99 Peak iee 174 p
B 15688.08 13.88 38.77 44 .65 54.688 -9.35 Average 108 168 =
7 156@8.88 13.88 44 .06 57.94 74.88 -16.86 Peak 168 168 p

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power . | AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode : | Mode 1, Band 1, CH40
g?LeveHdBuUHn}
a0
80
FCC-5G-PEAK-(B1+-B3)
zo| TUHFT A F1 ] - L -
2 7
" 5 5G-AVG
50
40
30
20
10
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {em) (deg)
1 5150.68 4.73 41.09 45,82 54.00 -8.18 Average 188 336 P
2 5156.88 4.73 53.96 58.69 74.00 -15.31 Peak iB8e 336 p
3 5358.88 5.87 46 .54 45,61 54.86 -8.39 Average 188 336 B
4 5358.688 5.87 54.24 59,31 74.08 -14.69 Peak 188 336 p
5 1e486.68 11.45 42.29 53.74 68.28 -14 .46 Peak 166 285 B
6 156ee.ee 13.88 30.89 44 57 54.08 -9.43 Average iee 289 p
7 156806.80 13.88 44 .45 58.33 74.88 -15.67 Peak 1pe 289 P

Note: Level=Reading+Factor
Margin=Level-limit

Factor=Antenna Factor + cable loss - Amplifier Factor
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Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 1, Band 1, CH48
h
97 Level (dBuV/m)
a0
80 : 1 i i :
FCC-5G-PEAK-(B1+-B3)
7o, TENUTL ||| | [ 1A
a2 7
9 5 56-AVG
50
40
30
20
10
|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No (MHz ) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) (deg)
1 5158.88 4.73 41.18 45,91 54.88 -8.89 Average iee 175 P
2 5156.08 4.73 53.67 58.48 74 .88 -15.68 Peak lee 175 p
3 53568.88 5.87 48.75 45,82 54.88 -8.18 Average 1e8 175 P
4 5356.08 5.87 53.26 58.33 74.60 -15.67 Peak iee 175 P
5 le436.80 11.65 43 .78 55.43 63.28 -12.377 Peak 168 158 P
6 15720.80 13.60 31.57 45,17 54 .80 -8.83 Average iee 141 P
7 15726.08 13.68 44 .15 57.75 74.00 -16.25 Peak 188 141 =4
Note: Level=Reading+Factor

Margin=Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.
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Report No.: TEFE1910090

C
."\f CERPASS TECHNOLOGY CORP.

70 mmuﬂ_mw:—u—m

60

h

o

7

Power AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode Mode 1, Band 1, CH48

g?Levm[dBuvﬂn}

a0

20

FCC-5G-PEAK-(B1-B3)

5G-AVG

50
40
30
20
10

=

1000 4000. 8000. 12000. 16000.

20000. 24000. 28000. 32000. 36000. 40000

Azimuth P/F
(deg)

Frequency (MHz)
Limit Margin Detector Height
(dBuVv/m) (dB) {em)
54.88 -8.16 Ayerage lee
74.88 -16.46 Peak 1ee
54.0@ -8.26 Average  18@
74.88 -15.84 Peak 188
68.28 -14.22 Peak 168
54.08 -8.54 Average  1@e
74.88 -16.19 Peak 168

Frequency Factor Reading Leyvel
No. (MHz) (dB) (dBuV) (dBuV/m)
1 5150.08€ 4,73 41.11 45
2 5159.8@ 4.73 52.81 57
3 535@.0€ 5.87 40.67 45
4 5358.88 5.87 53.89 58
5 1p48e.e0 11.65 42.33 53
6 1572@.e€ 13.60 31.86 45
7 15728.ee 13.68 44.21 57
Mote: Level=Reading+Factor

Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.

T-FD-511-0 V1.2

Issued date : Dec. 24, 2019
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power

AC 120V / 60Hz

Pol/Phase

VERTICAL

Test Mode

Mode 2, Band 1, CH38

97

Level (dBuV/m)

90
80

60

70 " I[l | I [J 1 [ i l ] [ 1

FCC-5G-PEAK-(B1-B3)

5G-AVG

50
40
30
20

10
0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency
No. (MHz)

Factor Reading Level

(dB)  (dBuV) (dBuV/m)

Frequency (MHz)

Limit Margin Detector Height Azimuth P/F

{dBuv/m)  (dB)

(em) (deg)

1 5150.82
2 5158.0@
3 1le3Ee.ee
4 1557e.80
5 155708.00

4.73 45.77 508.58
4.73 67.82 72.55
11.44 43,58 55.82
14.87 31.59 45.66
14.87 43.92 57.99

54.00 -3.508 Average  20@ 20 P
74.00 -1.45 Peak 200 20 P
68.2e¢ -13.18 Peak 1ee 149 P
54.p@ -8.34 Average 1@e 117 P
74.08 -16.01 Peak iee 117 P

Note: Level=Reading+Factor
Margin=Level-lLimit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP.
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o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH38

a7 Level (dBuVim)

a0

80

zo| ML TR AU UL 1

60

FCC-5G-PEAK-(B1-B3)

tn

3 5G-AVG

50
40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuv/m) (dBuv/m) (dB) (cm) (deg)
1 5156.88 4.73 44.91 49,64 54.88 -4_36 Average 1ee e p
2 5158.688 4,73 &67.82 71.73 74 .00 -2.27 Peak lee ] P
3 10388.60 11.44 42 .61 54.85 68.28 -14.15 Peak 168 225 P
4 15576.68 14.87 31.34 45.41 54 .08 -8.59 Average 16 257 P
5 15570.8e 14.87 44 .84 58.11 74.88 -15.89 Peak iee 257 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 1, CH46

o7 Level (dBuV/m)

a0

i FCC-5G-PEAK-{B1-B3)
“ I 5 1 5G-AVG
50

40

30

20

10

1000 4000. B8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuV) (dBuV/m) (dBuvV/m)  (dB) (em) (deg)

1 5156.68 4,73 45 .88 58.61 54.080 -3.39 Average 188 343 P
2 5158.80 4.73 65.23 69,96 74.00 -4.84 Peak 100 343 p
3 5356.680 5.87 41.38 45.45 54.88 -7.55 Average 168 343 P
4 5350.0€ 5.87 54,72 59.79 74 .68 -14.21 Peak i6e 343 p
5 1le466.08 11.608 43,38 54.99 68.28 -13.21 Peak 1@ las p
6 15698.80 13.64 32.88 45,72 S4.ee -8.28 Average 16e 189 p
7 15698.88 13.54 45.15 58.79 74.88 -15.21 Peak 168 189 p

Note: Level=Reading+Factor
Margin=Level-lLimit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 35 of 262
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power

AC 120V / 60Hz

Pol/Phase

HORIZONTAL

Test Mode

Mode 2, Band 1, CH46

97
a0

80
70
60
50
40
30
20
10

Level (dBuV/m)

nrme ey

FCC-SG-PEAK-Itm ~B3)

5G-AVG

1000 4000

Freguency Fa

No. (MHz) (
1 5158.80
2 5158.60
3 53508.80
4 5356.88 5.
s 1edse.ee  11.
6 15696.e@ 13.
7 15698.89 13.

8000. 12000. 16000
Frequency (MHz)

ctor Reading Level

dB)  (dBuv) (dBuV/m)

73 45.79 se
3 64.19 [1:]
a7 48.95 46
e7 54.84 59
(1] 42.72 54

20000. 24000. 28000

Limit Margin Detecto
(dBuv/m)  (dB)

] -3.48 Avera
.ee -5.88 Peak
.88 -7.98 Avera
.88 -14 .89 Peak
.28 -13.88 Peak
.ee -8.22 Avera
.88 -15.79 Peak

32000. 36000. 40000

r Height Azimuth P/F
(em) (deg)

ge 218 348 P
218 348 P
ge 218 348 P
21e 348 P
1ee 228 P
ge lee 255 P
led 255 g

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 3, Band 1, CH42

g?LevaI[dBuVHn}

90

80

7o TP UL L L

60

FCC-5G-PEAK-(B1-B3)

5G-AVG

50
40
30
20
10

1000 4000.

Frequency

Nao. (MHz )

8000. 12000. 16000.

Factor Reading Level

(dB) (dBuV) (dBuV/m)

20000. 24000. 28000. 32000. 36000. 40000

Azimuth P/F
(deg)

Frequency (MHz)
Limit Margin Detector Height
(dBuV/m) (dB) (em)
54.00 -1.77 Ayerage 18e
74.80 -8.97 Peak 18
54.08 -7.98 Average lee
74.80 -15.83 Peak iee
68.20 -13.42 Peak 188
54.680 -8.28 Average 160
74,88 -15.55 Peak 1ee

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.

T-FD-511-0 V1.2
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode Mode 3, Band 1, CH42

g?LEVEl[dBﬂVHﬂ}

a0

w FCC-5G-PEAK-(B1-B3)

70 Ill[l |y lJJ [ | l J i U U

i
i

@ 5 5G-AVG

50

40

30

20

10

0|
1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo. (MHz) (dB) (dBuv) (dBuV/m) (dBuv/m) (dB) (em) (deg)

1 5156.68 4. .73 47.28 52.82 54,68 -1.688 Ayerage 158 335 P
2 5156.68 4.73 61.86 65.79 74.68 -8.21 Peak 188 335 P
3 5358.08 5.87 41.81 46.88 54.68 -7.92 Average 188 335 P
4 53508.08 5.87 53.69 58.76 74.68 -15.24 Peak 188 335 p
5 1e420.00 11.49 42 .47 53.96 68.208 -14.24 Peak 1ee 245 P
6 1563@.00 13.80 31.62 45,42 54.00 -8.58 Average iee 197 P
7 15630.8€ 13.89 46.58 62,38 74.e8 -13.62 Peak 1ee 197 P

Mote: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.

T-FD-511-0 V1.2
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 1, Band 4, CH149
Q?LEVH[UBUVHn}
90
s ) | FCC-56-PEAK(B4)
70 Il“[l I“ l]] [ I | _j Ll U
60 5G-AVG
50 f ~
40
30
20
10
0l
1000 4000, 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) (deg)
1 S65e.ee -11.81 €£9.82 58.61 68.28 -9.59 Peak lee 27e P
2 57e8.6@ -11.12 71.92 68.36 185.28 -44 48 Peak iee 27e B
3 5720.00 -11.13 82.92 71,79 1109.88 -39.81 Peak 16 278 P
4 5725.68 -11.13 895.46 84,33 122.28 -37.87 Peak 1ee 278 P
5 11499.e@ -4.86 46,86 42.88 54.8€ -12.e8 Average 1e8 218 B
6 11496.88 -4.86 5¢.98 46.84 74.88 -27.16 Peak 186 216 P
7 17235.08 4.786 42.86 47 .62 68.28 -28.58 Peak 1ae 113 P

Note: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.
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C
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH149

a7 Level (dBuV/m)

90

80 I
70 MMI_I_[IJ’_HIUIH_I—‘ 1S N .

L

FCCI5G-PEAK-(B4)

" 5G-AVG

50 7
40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuV) (dBuV/m) (dBuV/m)  (dB) (em) (deg)

1 5658.68 -11.81 68.498 57.89 68.28 -18.31 Peak 168 188 B
2 5706.68 -11.12 71.58 68.46 185.28 -44.74 Peak 168 lee P
3 5725.88 -11.13 80.31 692,18 122.28 -53.82 Peak 16e le@ P
4 5725.68 -11.13 82,13 81.88 122.28 -41.28 Peak 188 168 B
5 '11496.80 -4._86 54.31 58.25 54.688 -3.75 Average 168 285 p
6 114998.8@ -4.86 56.74 52,68 74.86 -21.32 Peak 160 2es p
7 17235.68 4.76 43.89 48,65 68.28 -19.55 Peak 168 311 B

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 4, CH157

STLEWH[UBUUHH}
a0
e FCC.5G-PEAK(B4)
70 |1 W S S T | S S
¥
% 5G-AVG
50 -';" 1"
40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

No.  (MHz) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5658.88 -11.81 69.74 58.73 68.28 -9.47 Peak 180 158 P
2 57e6.08 -11.12 71.45 68,33 185.28 -44 87 Peak lee 158 P
3 5726.00 -11.13 71.37 68,24 118.88 -5@.56 Peak 1lee 158 P
4 5725.68 -11.13 71.18 59.47 122.28 -62.23 Peak 168 158 B
5 5858.88 -11.85 78.58 59.53 122.28 -62.67 Peak 168 158 P
[ 5855.88 -11.83 71.34 6,31 116.88 -58.49 Peak iee 158 P
7 5875.0@ -10.96 71.84 68,88 1e5.28 -44 .32 Peak lge 158 p
8 5925.e@ -18.87 69.47 58.60 63.20 -9.68 Peak lge 158 P
9 11578.80 -3.75 47.17 43,42 54.68 -10.38 Average lea 218 P
le 1157@.ee -3.75 53.45 43.78 74 .88 -24.38 Peak lee 218 P
11 17355.68 5.45 42.53 47 .98 bB.28 -28.22 Peak lea 137 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power

AC 120V / 60Hz

Pol/Phase

HORIZONTAL

Test Mode

Mode 1, Band 4, CH157

Level {dBuV/m)

a7
90

80
70
60

10

{1/ BN i B 110

FCC-5G-PEAK(B4)

5G-AVG

50
40
30
20

10
0l

k|

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency
No. (MHz )

1 5658.
2 5706
3 5728.
4 5725,
5 5858.
B 5855
7 5875.
8 5925.
9 1157e.
le 11578.
11 17355.0@

23388388888

Factor Reading Level

(dB) (dBuv) (dBuV/m)

-11.e1 68.9@ 57.89
-11.12 72.37 61.25
-11.13 78.88 59,75
-11.13 69.85 58.72
-11.85 78.31 59.26
-11.83 71.17 60.14
-10.96 71.886 6@.18
-18.87 69.68 58.73

-3.75 54.74 5@.99

=379 58.31 54.56

5.45 42.88 48.25

Frequency (MHz)

Limit Margin Detector
(dBuV/m) (dB)

Height Azimuth P/F
(em) (deg)

68.28 -18.31 Peak 0@ 298 P
1e5.28 -43.95 Peak 100 298 P
11e.8@ -51.85 Peak 18e 298 P
122.28 -63.48 Peak 188 288 B
122.26 -62.94 Peak iee 298 P
116.8e -58.66 Peak iee 298 I
ies.2@ -45.1e Peak 10e 298 P

68.28 -9.47 Peak 168 298 P

54.68 -3.81 Average ige 162 P

74.08 -19.44 Peak 188 162 P

68.2@ -19.95 Peak 1ee 386 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP.

T-FD-511-0 V1.2
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 1, Band 4, CH165
g?LevH[dBuUﬁn}
90
» FCC-5G-PEAK(B4)
1
i 5G-AVG
7
50 §
40
30
20
10
L]
1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuv/m) (dBuv/m)  (dB} (em) (deg)
1 58568.80 -11.85 91.29 8e.24 122.20 -41.96 Peak 188 275 p
2 5855.88 -11.83 81.89 78.86 116.88 -48.74 Peak 168 275 P
3 5875.88 -18.96 72.27 61.31 185.28 -43 .89 Peak g8 275 =
4 5925.ee -1@.87 68.89 57.22 68.2@ -18.98 Peak 168 275 P
5 11658.88 -3.57 43 83 49,26 54.68 -13.74 Average 178 218 P
6 1l656.0@ -3.57 47 .86 44 .29 74.80 -29.71 Peak 178 21e =
7 17475.e@ 6.36 41.65 45.81 B8.20 -2@8.19 Peak @8 163 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP.
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode Mode 1, Band 4, CH165

9?,Ltwe.l[l:IBu‘ul'}’rn}

90

i FCC.5G-PEAK-(B4)

70 1Y)/ SN m— I LU e

5e B 5G-AVG

50 ¥ 7

40

30

20

10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo . (MHz ) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (em) (deg)

1 5858.80 -11.85 78.98 67.93 122.20 -54 .27 Peak 168 258 p
2 5855.80 -11.83 72.13 61.18 118.88 -49.78 Peak 18 258 P
3 5875.88 -18.96 72.13 61.17 185.28 -44 .83 Peak 168 258 P
4 5635.88 -18.87 69,25 58.38 68.28 -8, 82 Peak 1ee 258 B
5 11656.e€ -3.57 52.3@ 48.73 54.08 -5.27 Average 223 155 B
6 11650.88 -3.57 55.92 52.35 74.88 -21.65 Peak 223 155 P
7 17475.08 6.36 42.23 48.59 68.28 -19.61 Peak 1l@ 285 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power

AC 120V / 60Hz

Pol/Phase

VERTICAL

Test Mode

Mode 2, Band 4, CH151

97

Level (dBuVim)

90
80
70
60

FCC:5G-PEAK-(B4)

5G-AVG

50
40
30
20

10

ol
1000 4000. 8000. 12000. 16000.

Frequency Factor Reading Level

No. (MHz )

1 5658.
2 57e8.
3 5728.
4 5725.
5 1151@.
6

7

11510

17265.

(dB) (dBuVv) (dBuV/m)

/8 -11.81 78.37 59,
ee -11.12 76.54 65.
ee -11.13 92.69 81.
ee -11.13 93.82 81,
ee -4.81 47 .99 43.
.82  -4.81 51.98 47.
ee 4.91 43.22 48.

Frequency (MHz)

Limit Margin Detector
(dBuv/m) (dB)

] -8.84 Peak
28 -39.78 Peak
B8 -29.24 Peak
28 -48.31 Peak
ee -18.82 Average
@@ -26.83 Peak
2e -28.87 Peak

20000. 24000. 28000. 32000. 36000. 40000

Height Azimuth P/F
(em) (deg)

168 235 P
168 235 P
1ee 235 P
lee 235 P
100 210 P
1ge 218 P
1ee 189 P

Note: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.

T-FD-511-0 V1.2

Issued date : Dec. 24, 2019
Page No. . 45 of 262
FCCID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 2, Band 4, CH151

ETLE“EI (d B-t.l‘Jm'il}

o ]

80

60

FCC-5G-PEAK-(B4)

& T ] | ' 5G-AVG
50 7

40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuv/m) (dBuv/m) (dB) (cm) (deg)

1 Se5@.ee@ -11.81 69.33 58.32 68.20 -9.88 Peak 1ee (1] P
2 5S7ee.ee -11.12 75.31 64,19 185.28 -41.81 Peak 160 (=] P
3 5726.686 -11.13 87.21 76.88 118.88 -34.72 Peak 168 68 =
4 5725.686 -11.13 88.56 77.43 122.28 -44 .77 Peak 188 68 =
5 115168.80 -4.81 49 .88 45,87 54.88 -8.13 Average 168 199 P
6 11518.e@ -4.81 56.44 52.43 74.88 -21.57 Peak 160 199 P
7 17265.08@ 4,91 43.081 47.92 68.20 -20.28 Peak 1e@ 244 P

Note: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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C
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 4, CH159
g7Level (dBuVim)
90 I
8 =il = =] [ 1 FCC.5G-PEAK-(B4)
ro| TEMUETE UL ] L1 - [ -
b i 5G-AVG
50 6 7
40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Erequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo.  (MHz) (dB)  (dBuv) (dBuV/m) (dBuV/m)  (dB) (cm) (deg)

1 5858.88 -11.85 72.38 61.33 122.28 -68_87 Peak 160 185 p
2 5855.8€ -11.83 71.86 68.83 118.8e -49.97 Peak 1e@ 185 p
3 5875.688 -18.56 78.48 56 44 185.28 -45.76 Peak 168 185 P
4 5925.80 -10.87 68.19 57.32 68.28 -10.88 Peak 1ee 185 P
5 11596.¢8 -3.67 47.41 43.74 54.88 -18.256 Average 112 185 P
6 11596.68 -3.67 51.53 47 .86 74.08 -26.14 Peak 112 185 p
7 17385.00 5.66 41.6@ 47.26 68.286 -28.94 Peak 168 138 p

Note: Level=Reading+Factor
Margin=Level-lLimit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode Mode 2, Band 4, CH159
g?LewH[dBuVﬂn}
a0
% FCC-5G-PEAK-(B4)
1
by 5G-AVG
50 & 7
40
30
20
10
1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency {MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuv/m) (dBuv/m)  (dB) (em) (deg)
1 5856.80 -11.85 74.85 63.88 122.28 -58.48 Peak 1ee 358 P
2 5855.8@ -11.83 73.31 62.28 11e.3@ -48.52 Pezk 1ee 358 p
3 5875.88 -18.96 78.81 59.85 1e5.2e -45 .35 Peak iee 358 p
4 5925.ee -1@.87 68.62 57.75 68.28 -18.45 Peak ige 358 p
5 11596.6@ -3.67 47.91 44 .24 54.08 -9.786 Average 1ge 155 P
6 11599.ee -3.67 58.92 47.25 74.08 -26.75 Peak iee 155 P
7 17385.ee 5.66 42.36 48.82 B8.20 -20.18 Peak 1g8 263 p

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP.
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

®
Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 3, Band 4, CH155
97Level(dBuVlm)
90!
& FCC.5G-PEAK(B4)
70
® 5G-AVG
50 1,0 "
40
30!
20
10
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 565@.ee -11.81 68.23 57.22 68.20 -10.98 Peak 100 135 p
2 57ee.ee -11.12 74 .49 63.37 105.20 -41.83 Peak 100 135 P
3 5720.0 -11.13 73.87 62.74 110.80 -48.06 Peak 100 135 P
4 5725.ee -11.13 75.73 64.60 122.20 -57.6€ Peak 100 135 P
5 585e.ee -11.05 73.13 62.88 122.20 -60.12 Peak 10e 135 P
6 5855.ee -11.e3 73.95 62.92 110.8@ -47.88 Peak 1ee 135 P
7 5875.¢ -18.96 71.34 62.38 105.20 -44.82 Peak 100 135 P
8 5925.80 -10.87 68.97 58.1@ 68.20 -1e.1e Peak 1ee 135 P
9 1155@.0e -3.84 47.96 44,12 54 .00 -9.88 Average 175 210 P
16 11550.0@ -3.84 52.07 48.23 74 .00 -25.77 Peak 175 210 P
11 17325.0e 5.25 42.92 48.17 68.20 -20.03 Peak 1ee 163 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.

T-FD-511-0 V1.2

Issued date : Dec. 24, 2019
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase HORIZONTAL
Test Mode Mode 3, Band 4, CH155
9_'|,Le'.FeI {dBuVim)
90
80 FCC-5G-PEAK-(B4)
70 £
" 5G-AVG
50 § "
40
30
20
10
0o
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000, 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo.  (MHz) (dB)  (dBuv) (dBuvV/m) (dBuV/m)  (dB) (em) (deg)
1 5656.88 -11.81 68.53 57.52 638.28 -10.68 Peak lee 245 B
2 57e6.8€ -11.12 73.78 62.66 185.28 -42 .54 Peak iee 245 B
3 5728.80 -11.13 78.08 £6.95 118.88 -43.85 Peak 100 245 p
4 5725.88 -11.13 77.81 65.88 122.28 -56.32 Peak 108 245 p
5 5858.80 -11.85 71.84 68.79 122.28 -61.41 Peak 100 245 p
[ 5855.80 -11.e3 73.28 62.25 lie.3@ -48.55 Peak lee 245 B
7 5875.88 -108.96 76.86 59.98 1@85.20 -45.38 Peak 160 245 P
8 5925.88 -18.87 68.31 57.44 68.28 -18.76 Peak 160 245 p
9 11550.68 -3.84 49.75 45.91 54.88 -8.89 Average 285 167 P
18 11558.e8 -3.84 51.98 48 .86 74.e8 -25.94 Peak 285 167 P
11 17325.80 5.25 42.72 47.97 68.28 -28.23 Peak lae 261 P

Note: Level=Reading+Factor
Margin=Level-Limit

Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP.
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C
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode . | Mode 4, Band 4, CH149
g_l\,l_e.'\.n&l (dBuV/m)
a0

| FCC.5G-PEAK-(B4)

80 I -
70 MW]F_HMI—W

e 5G-AVG

50 B T
40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
MNo. (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (em) (deg)

1 5658.8€@ -11.38 78.77 59.39 68.28 -8.81 Peak 18e 195 P
2 5786.68 -11.48 71.28 50.80 185.28 -45.48 Peak 188 195 P
3 5720.88 -11.48 88.52 69.84 lie.8e -41.76 Peak 180 195 p
4 5725.88 -11.48 84.98 73.58 122.28 -48.78 Peak 18 185 P
5 11496.¢8 -4.36 44 .68 48,24 54.80 -13.76 Average 180 218 P
6 1149G.68 -4,36 48,75 45,39 74.68 -28.61 Peak ige 218 P
7 17235.68 4.27 41.99 46.26 68.28 -21.94 Peak 168 111 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 51 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, Band 4, CH149

97 Level (dBuV/m)

90

80 FCC.5G-PEAK-(B4)
70 P L LU

» ‘F 6 5G-AVG
50 7

40

30

20

10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading |Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)

1 5650.00 -11.38 69.06 57.68 68.20 -18.52 Peak 100 283 P
2 57e0.0e -11.48 71.75 6e.27 185.20 -44 .93 Peak 1ee 283 P
3 5720.00 -11.48 81.96 7©.48 110.80 -49.32 Peak 100 283 P
- 5725.00 -11.48 89.9¢ 78.42 122.20 -43.78 Peak 1ee 283 P
5 114%¢.00 -4.36 53.26 48.%0 54.00 -5.1e Average 10@ 205 P
6 11450.00 -4.36 57.4e 53.e4 74 .00 -20.96 Peak 1ee 285 P
7 17235.00 4.27 43.53 47.80 68.20 -20.40 Peak 10 270 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 52 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode . | Mode 4, Band 4, CH157

97 Level (dBuV/m)

90

» FCC.5G-PEAK-(B4)
70 P [ L1 .
" $ 5G-AVG
50 10 1

40 '

30

20

10

0l
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading |Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5650.e0 -11.01 68.74 57.73 68.20 -10.47 Peak 100 120 P
2 57ee.0e -11.12 72.20 61.88 105.20 -44.12 Peak 100 120 P
3 5720.06 -11.13 71.96 60.83 110.80 -49.97 Peak 1e@ 12 P
4 5725.ee -11.13 70.83 59.70 122.20 -62.5@ Peak 100 120 P
5 5850.0@ -11.e5 69.71 58.66 122.2@ -63.54 Peak 100 128 P
6 5855.6e -11.63 70.47 59.44 110.80 -51.36 Peak 10e 120 P
7 5875.0@ -10.96 70.59 59.63 185.20 -45.57 Peak 100 12e P
8 5925.ee -1@.87 67.94 57.07 68.20 -11.13 Peak 100 120 P
9 11570.00 -3.79 44.69 48.94 54.00 -13.06 Average 100 21e P
1e 1157e.ee -3.75 51.08 47.33 74 .00 -26.67 Peak 100 21e P
11 17355.0@ 5.45 42.22 47.67 68.20 -20.53 Peak 100 165 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
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Report No.: TEFE1910090

C
."\f CERPASS TECHNOLOGY CORP.

Power

AC 120V / 60Hz

Pol/Phase

HORIZONTAL

Test Mode

Mode 4, Band 4, CH157

a7

Level (dBuV/m)

90
80
70
60

S 1 Y I O R A R

3

10

FCC-5G-PEAK-(B4)

5G-AVG

50
40
30
20
10

0l
1000 4000. 8000. 12000. 16000.

Frequency

No.  (MHz)

Factor Reading Level
(dB)  (dBuV) (dBuV/m)

24000. 28000. 32000. 36000. 40000

Height Azimuth P/F
(em) (deg)

-11.01 69.82 58.81
-11.12 71.16 60.84
-11.13 76.69 58.56
-11.13 78.58 59.45
-11.85 78.23 59,18
-11.83 78.86 59.83
-19.96 78.77 59.81
-18.87 68.69 57.82

20000
Frequency (MHz)

Limit Margin Detector
(dBuv/m)  (dB)

683.26 -18.19 Peak
185.28 -45.16 Peak
l1ie.88 -51.24 Peak
122.20 -62.75 Peak
122.20 -63.82 Peak
lis.88 -58.97 Peak
1a5.2@ -45.39 Peak

68.28 -18.38 Peak

54 . 8@ -3.44 Average

T4.08 -19.91 Peak

658.208 -18.22 Peak

168 276 P
ipe 276 P
1ee 276 P
iee 276 P
1ee 2786 P
1ee 276 P
lee 276 P
188 276 P
158 162 4
188 162 P
10e 288 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 4, Band 4, CH165

s?Levet[dBthn}

90

0 FCC.5G-PEAK (B4)

70 “ J [ ! l L_J i LJ U

- 5G-AVG

50 8 7

40

30

20

10

1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB) {em) (deg)

1 5856.88 -11.85 24.59 78.54 122.28 -43.66 Peak 180 25 P
2 5855.88 -11.83 82.86 71.83 116.88 -39.77 Peak 1e8 25 P
3 5875.88 -1£.96 71.96 6@8.94 185.28 -44.26 Peak 168e 25 p
4 5925.e@ -18.87 69,33 58.46 68.28 -9.74 Peak iee 25 =
5 11658.88 -3.57 43,98 48,33 54.88 -13.67 Average 188 218 B
6 11s58.08 -3.57 50.19 46.62 74.60 -27.38 Peak 138 218 P
7 17475.88 b.36 48.26 46,62 68.208 -21.58 Peak ige 156 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.
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.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power . | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, Band 4, CH165

g?l_evel[dBqu}

a0

8 FCC.5G-PEAK{B4)

ol IUNLFTUE UL T WP T L1

]

g g 5G-AVG

50 ¥ I

40

30

20

10

0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) {em) (deg)
1 5858.88 -11.85 86.68 75.63 132.28 -46.57 Peak 168 186 p
2 5855.8@ -11.83 81.96 78.93 lig.88 -39.87 Peak 1ee 188 P
3 5875.88 -18.96 71.27 6@.31 185.28 -44 89 Peak 1e8 128 B
4 5925.8@ -18.87 59.26 58.39 58.20 -9.81 Peak 160 18@ p
5 11658.8@ -3.57 52.13 48.56 54.08 -5.44 Average 188 162 p
5 11658.88 -3.57 56.82 52.45 74.88 -21.55 Peak 188 162 p
7 17475.6@ 5.36 42.48 48.84 63.28 -19.36 Peak 168 321 p

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 5, Band 4, CH151
9_II|,L|3\|rel (dBuVim)
a0
% FCC.-5G-PEAK{B4)
70 U 4 o
2
o 5G-AVG
50 b 7
40
30
20
10
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Freqguency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo . (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) (deg)
1 5650.88 -11.61 71.35 6@.34 68.28 -7.86 Peak 1ee 155 P
2 5704.80 -11.12 72.81 61.69 185.28 -43.51 Peak 100 155 p
3 5728.80 -11.13 79.62 68.49 110.88 -42.31 Peak 100 155 P
4 5725.8e -11.13 78.81 67 .68 122.28 -54.52 Peak iee 155 P
5 11518.88 -4.61 48.36 44 .35 54.00 -9.65 Average 1@@ 210 p
6 1151@.88 -4.01 52.54 48.53 74.880 -25.47 Peak 100 210 ]
7 17265.0@ 4.91 43,23 45.14 68.28 -28.86 Peak 1ee 178 p
Note: Level=Reading+Factor

Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor
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T-FD-511-0 V1.2

Issued date : Dec. 24, 2019
Page No. : 57 of 262
FCCID . SWX-AFAP



<

C
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 5, Band 4, CH151

Level (dBuV/m)

97
90

80

60 f

FCC-5G-PEAK-(B4)

5G-AVG

TE

50 f T
40
30
20
10

Ll
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo.  (MHz) (dB)  (dBuV) (dBuV/m) (dBuV/m)  (dB) (cm) (deg)

1 5650.08 -11.81 68.83 57.82 68.28 -18.38 Peak 1ee 257 B
2 57868_808 -11.12 768.48 59,28 185.28 -45,4832 Peak 188 257 B
3 5728.68 -11.13 79.19 68.86 118.88 -42.74 Peak 168 257 p
4 5725.9@ -11.13 81.87 je.74 122.20 -51.46 Peak iee 257 P
5 1151e.ee -4.81 52.67 418,66 54.08e -5.34 Average ige 197 =
6 11516.68 -4.81 55.55 51.54 74.88 -22.46 Peak 188 147 P
7 17265.0@ 4.91 42,38 47,29 68.28 -28.91 Peak 188 253 p

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 5, Band 4, CH159

g?Levm[dBuUnn}

90

& FCC.5G-PEAK-(B4)

& 5G-AVG

50 g 7

40

30

20

10

i |
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB) {em) (deg)
1 585¢.88 -11.65 71.87 60.82 122.28 -61.38 Peak 160 183 p
2 5355.82 -11.03 £9.55 58.52 118.89 -52.28 Peak 160 183 p
3 5875.8@ -19.96 70.36 59.48 185.20 -45.80 Peak 160 193 P
4 5925.88 -19.87 68.32 57.45 63.28¢ -18.75 Peak 160 193 P
5 11596.88 -3.67 46.84 42,37 54.08 -11.63 Average 114 185 B
6 1159¢.8@ -3.87 52.01 48.34 74.00 -25.66 Peak 114 185 P
7 17385.00 5.66 41.43 47 .89 68.20 -21.11 Peak 169 179 P
Note: Level=Reading+Factor

Margin=Level-limit
Factor=Antenna Factor + cable loss

- Amplifier Factor
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power

AC 120V / 60Hz

Pol/Phase

HORIZONTAL

Test Mode

Mode 5, Band 4, CH159

97

Level (dBuV/m)

90
80

60

?DM

l

FCC-5G-PEAK-(B4)

5G-AVG

50
40
30
20
10

0
1000 4000. 8000. 12000. 16000. 20000.

Frequency

No. (MHz )

24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Factor Reading Level Limit Margin Detector Height Azimuth P/F

(dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (em) (deg)
-11.85 72.96 61,91 122.28 -68.29 Peak iee 213 P
11.83 78.80 58.97 l1a.88 -51.83 Peak 188 213 P
-18.96 78.15 59.19 185,28 -46.91 Peak 180 213 P
-16.87 B7.47 56,68 68.28 -11.68 Peak 168 213 P
-3.67 47 .88 43,41 54.60 -18.59 Average 16e 155 P
-3.67 58.24 46.57 74.80 -27.43 Peak iee 155 P

5.66 42.88 47.74 B68.28 -28.46 Peak lea 265 2

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Report No.: TEFE1910090

C
."\f CERPASS TECHNOLOGY CORP.

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 6, Band 4, CH155
97Level(dBuVlm)
90
8 FCC.5G-PEAK(B4)
70
60 5G-AVG
50 ¥ 1
40
30
20
10
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (em) (deg)
1 5656.00 -11.61 69.29 58.28 68.28 -9.92 Peak 1ee 164 P
2 57ee.60 -11.12 74.38 63.26 1e5.20 -41.94 Peak 16e 164 P
3 5728.60 -11.13 76.24 65.11 110.80 -45.69 Peak 100 164 P
4 5725.e -11.13 76.98 65.85 122.2e -56.35 Peak 1@ 164 P
5 5856.6@ -11.85 73.26 62.21 122.20 -59.99 Peak 1e@ 164 P
6 5855.ee -11.03 73.35 62.32 11e.8e -48.48 Peak 100 164 P
7 5875.00 -10.96 70.22 59.26 185.20 -45.94 Peak 100 164 P
8 5925.ee -10.87 67.02 56.15 68.20 -12.65 Peak 100 164 P
9 1155@.ee -3.84 508.34 45.50 54.00 -7.5@ Average 172 21e P
1@ 11550.¢@ -3.84 52.98 45,14 74 .00 -24.86 Peak 172 210 P
11 17325.00 5.25 42.24 47 .49 68.20 -20.71 Peak 100 131 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor

CERPASS TECHNOLOGY CORP.
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C
."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Power

AC 120V / 60Hz

Pol/Phase

HORIZONTAL

Test Mode

Mode 6, Band 4, CH155

a7

90
80

3

2
1

Level {dBuVim)

FCC:5G

-PEAK(B4)

| 5G.AvG

0
(i
0

11

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000.

Frequency

(MHz)

Factor Reading Level
(dB) (dBuV) {dBuV/m)

Frequency (MHz)

Limit Margin

(dBuV/m) (dB)

32000. 36000. 40000

Detector Height

Azimuth P/F
(deg)

5650.
5788,
5728.

5725

5858,

5855

5875.
5925.
11558.
11550.
17325.

68.20 -18.
185.28 -45
116.88 -48
122.20 -57
122.2¢ -56

68.2¢ -18
54.08 =3
74.88 -23
68.28 -19

(cm)
74 Peak 168
.28 Peak 108
.68 Peak 168
.78 Peak 160
.58 Peak 100
.58 Peak 8@
.26 Peak 188
.52 Peak 168
.96 Average 194
.42 Peak 194
.86 Peak 1ee

222

Level=Reading+Factor
Margin=Level-Limit

Factor=Antenna Factor + cable loss

- Amplifier Factor
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6.7. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 - 16.42300 399.9 -410.0 4,500 - 5.150
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 - 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 — 8.500
417725 —-4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 - 12.29300
12.51975 - 12.52025

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 - 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0

10.600 —12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 - 31.800
36.430 — 36.500

12.57675 - 12.57725 | 322.00000 — 335.40000 3600.0 — 4400.0 Above 38.6
13.36000 — 13.41000
**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz
]
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7. On Time, Duty Cycle and Measurement methods

7.1. Test Limit

None; for reporting purposes only.

7.2. Test Procedure

KDB 789033 Zero-Span Spectrum Analyzer Method.

7.3. Test Setup Layout

Spactrum

Analvzer

7.4. Test Result and Data
(Beamforming Mode)

Modulation Type On Time Period Time o
(5G B1) (ms) ms)  |Puty Cycle (%)
802.11ac VHT20 1.77 1.86 95.14%
802.11ac VHT40 1.70 1.86 91.63%
802.11ac VHTS80 1.96 2.11 92.63%
(Beamforming Mode)
Modulation Type On Time Period Time o
(5G B4) (ms) ms)  |Puty Cycle (%)
802.11ac VHT20 1.78 1.85 95.79%
802.11ac VHT40 1.71 1.80 95.16%
802.11ac VHT80 1.78 1.89 94.14%
802.11ax HE20 1.78 1.90 93.70%
802.11ax HE40 2.00 2.11 94.56%
802.11ax HE80 1.70 1.81 93.74%

7.5. Measurement Methods

26 dB and 6dB Emission

BW

KDB 789033 D02 v02r01, Section C

99% Occupied BW

KDB 789033 D02 v02r01, Section D

Conducted Output Power

KDB 789033 D02 v02r01, Section E.2.d and E.3.b
(Method PM-G)

Power Spectral Density

KDB 789033 D02 v02r01, Section F

Unwanted emissions in
restricted bands

KDB 789033 D02 v02r01, Sections G and H

Unwanted emissions in
non-restricted bands

KDB 789033 D02 v02r01, Sections G and H

CERPASS TECHNOLOGY CORP.
T-FD-511-0 V1.2

Issued date : Dec. 24, 2019
Page No. . 66 of 262
FCCID . SWX-AFAP



2N
©

=y

CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090

Band 1:
Modulation Type: 802.11ac VHT20 (6.5Mbps)

Modulation Type: 802.11ac VHT40 (13.5Mbps)

[=)

Spectrum I [@ Spectrum I
RefLevel 137.00 dapv  OMset 20,00 6B RBW 10 MHz Ref Level 137,00 digv  Offset 20.00 8 e RBW 10 Mz
be att 2068 w SWT 5ms e VBW 10 MHZ b att 200 @ SWT Sms e VBW 10 M
561 S6L
| O _I 1Pk Clrw __I
0z[1] . 79 ai GFTEN] 146 diy
130,48 97 130 diy 105971
e [ TR gt [RSSE— , [PPSR ...... v
120 diy 1.00988 ms 120 dEw £ M saa.77 sl
110 dBy = 11nusw~ﬂﬂ ,]
100 d 100 dBuN'—=
90 90 dis I[
e M o
70 day 70 dBuv:
50 dBy 80 dByiv
50 diys 50 i
40 dBuv 40 dBuv
GF 5.18 GHz 691 pts 500.0 ps/ GF 5.19 GHz 691 pts 500.0 s,
Marker ] Marker |
Type | Ret | Trc | *-walue | Y-walue | Function | Function Result | Type | ket | Tre | ¥-value | ¥-value | Function | Function Result |
| M1 3] 100986 ms | 79,80 dagv | [ [ 1] 3 B83.7T p3 | 75,65 dByv | |
| Di Ml 1] _1.76928 ms | -0.31 08 | b1 M1 3 _1.70406 ms | 22948
p2l mil 1] 185571 ms 0.79 db | o2 mil 1] 185971 ms 1.46 &8
)i T i ] T
Modulation Type: 802.11ac VHT80 (29.3Mbps)
Spectrum I [@
RefLevel 137.00 dapv  OMset 20,00 6B RBW 10 MHz
fo art 2048 = GWT Sms @ YBW 10 MH
561
| O _I
o] 1.65 di
130 dB 2.11833 ms
. b it b ot g s iy meww-“wwum}%gl:ﬁﬁ;
rhj' J h A
110 By -
|
100 dy -
90
80 déy
70 dey
60 dBy
50 diys
40 dBuv
©F 5.21 GHz 691 pts 500.0 s/
Marker ]
Type | Bot | Tec | %-walun | ¥-value | Function | Function Result It
L T s 53681 6061 degv | |
| Di Ml 1] 195768 ms | _=1.77d8 |
p2l mil 1] 211333 s -1,65 db
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Band 4:
Modulation Type: 802.11ac VHT20 (6.5Mbps) Modulation Type: 802.11ac VHT40 (13.5Mbps)

Spectrum I = Spectrum I o
RefLevel 137.00 dopv  OMset 20,00 6B RBW 10 MHz Ref Level 147,00 div  Offset 20.00 08 = RBW 10 Mz
po att 203 = GWT S.4ms @ VYBW 10 MH po ALt 30dd @ SWT Sms o VEW 10 MHZ
561 S6L
| O _I 1Pk Clrw ’__I
i A A D3k T g0 CFTEY] 720 dn
QRIS T Moo thobuelu LG pimitnrisiititors LS 140 day 1.79710 rmy]
Mif1] 17.20 dBpY mif1] 85.25 dByY

120 dayh 934,78 ys 5 " SPSTY BB RSN TIPS PR T T WY WY P et
110 dBy 120 diy

100 d 110

90 100

B0 day 90 iy 3

70 day 80 diy

50 dBy 70 iy

50 diys 60 B

40 dBu: | 50 diuv—-

GF 5.745 GHz 691 pts 540.0 s, GF 5.755 GHz 691 pts 500.0 s,
ALY s LAAN -] 10.0 s/} \f o Phn Bl foips

Marker ] Marker |

Type | Ret | Trc | *-walue | Y-value | Function | Function Result | Type | ket | Tre | ¥-valus | ¥-value | Function | Function Result |
7 B | 954 TE g 79.20 g | | 7Y O O ¥ 1,16667 ma | 65,25 eV | I

| D1 M1 1| L7762 ms | 1738 | 1 | b1 M1 3 171014 ms | o52d8 1}

o2 mi[ 1] 185478 ms 1.24 dB | | | p2[ mil 1] 1.7971 ms 2.23 68 |

i e ( i ] ! T

Modulation Type: 802.11ac VHT80 (29.3Mbps)

Ref Level 137.00 dpy  OMset 20,00 cB & RBW 10 MH:
po At 2008 W BWT S5.6m5 e VYBW 10 MHD

6L
| O |
] 1,10 di

130 deus 189478 ms

v d B Vs o HANEETL RV R, Ao A AN Attt **Wﬁ'?m- 49 ]

110 diyv:

0 day

50 diy

40 By
GF 5.775 GHz 691 pis 560.0 s/
Marker |
Type | Ret | Trc | *-walue | Y-value | Function | Function Result I
| M1 |3l EET T 7783 ddgv |
| oa[ wa| 3 _LTRITms | 1778 |
o2l M1l 1 1 B3476 ms 1.10 d

, - ]
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Band 4:
Modulation Type: 802.11ax HE20 (7.3Mbps) Modulation Type: 802.11ax HE40 (14.6Mbps)

Spectrum I l?; Spectrum I o
Ref Level 137.00 dopv  Offset 20,00 60 e RBW 10 Mz Ref Level 137,00 div  Offset 20.00 08 e RBW 10 Mz
po Att 2048 » SWT S5ms e YBW 10 MHZ fo ALt 20 dd - SWT 6.6 ms = VEW 10 M-z
561 S6L
| O | O __I
02[1] .60 di) B2M1] 0.22 diy
1}35'.”" - k= AP 73] 130 dBgs 2, 11043 x|
(X WEXEERVAT RN M s S FM\’A v it B i~ Pl N W i £ AL ?u_ga”{%
120 diys T | 279,42 s toteif '} e . II LI
110 A Jl 110 diys "
100 T 100
90 s
80 dal) 80 day
70 day 70 diys
50 dBy 40 AR
50 diys 50 dBis
40 dBu: 40 dBuv—-
GF 5.745 GHz 691 pts 500.0 s, GF 5.755 GHz 601 pts B60.0 s
ALY s LAAN -] 500.0ps/ ) S AL foips 5800 uif |
Marker | Marker ]
Type | Ret | Trc | *-walue | Y-value | Function | Function Result | Type | ket | Tre | ¥-value | ¥-value | Function | Function Result |
7 B | EET 7741 dv | I 1 7Y O O ¥ S5az6ims | 79,30 depv |
| D1 M1 1| 177852 ms | 1,60 dB | 1 | b1 M1 3 199565 ms ~1.29 48 | 1}
| o2l mi| 1] 189554 ms 0,60 db | | | p2[ mil 1] 2.11043 ms 0.22 &8 |
i ] - e ( i ) T T

Modulation Type: 802.11ax HE80 (30.6Mbps)

Ref Level 137.00 dpy  OMset 20,00 cB & RBW 10 MH:
po At 2008 W BWT S5.6m5 e VYBW 10 MHD

SGL
| O _I
o] 0,72 oy

130 déy 101478 ms

mMaf1] 79.12 dBpv|

A 7 oy x PPN bt A

2 "

0 day

50 diy

40 By
GF 5.775 GHz 691 pis 560.0 s/
Marker |

Type | Ret | Trc | *-walun | Y-walue | Function | Function Result I
| M| ]3] 1.71565 m3 79,12 dggv | [
| oa[ wa| 3 170118 ms | G648 |

pal w1l 1] 181478 s -0.22 db

il - ]
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8. 6dB Bandwidth & 99% Occupied Bandwidth

8.1. Test Limit

FCC §15.407

The minimum 6 dB bandwidth shall be at least 500 kHz.
8.2. Test Procedure

Reference to 789033 D02 General UNII Test Procedures New Rules v01: The transmitter output is
connected to a spectrum analyzer with the RBW set tol100KHz, the VBW >= 3 x RBW, peak
detector and max hold.

8.3. Test Setup Layout

Spectrum

EUT

Analvzer

8.4. Test Result and Data (6dB Bandwidth)
In the 5.8G Band

Modulation Frequency 6dB Bandwidth(MHz) Minimum
Type Channel (MH2) Limit
ANT AJANT B[ANT C|ANT D|ANT E[ANT F|ANT G[ANT H| (MH2)
1lac VHT20| 149 5745 17.40|17.55|16.25|17.55|17.55|17.55|17.55|17.05| 0.50
1llac VHT20| 157 5785 15.50|15.50(16.30 | 17.15|17.55|17.55|17.60 | 16.90| 0.50
1lac VHT20| 165 5825 17.00|17.40|17.10 | 1755|17.30|17.55|17.55|16.85| 0.50
1lac VHT40| 151 5755 36.10 | 35.30 | 35.60 | 36.00 | 36.50 | 35.80 | 35.70 | 35.70 | 0.50
1llac VHT40| 159 5795 35.90|35.30| 35.80 | 36.40 | 36.00 | 36.00 | 35.70 | 36.20 | 0.50
1lac VHT80| 155 5775 75.84|75.04|75.68 | 75.36 | 72.64 | 73.76 | 70.08 | 71.36 | 0.50
1lax HE20 149 5745 18.95|16.75|17.90 | 17.35|18.90 | 18.85 | 19.00 | 18.75| 0.50
1lax HE20 157 5785 18.85|18.35|18.75|18.95 | 18.80 | 19.00 | 18.90 | 19.05| 0.50
1lax HE20 165 5825 18.90|16.25|16.30 | 16.25|18.95|18.80 | 18.70 | 19.00 | 0.50
1lax HE40 151 5755 36.40 | 36.90 | 36.20 | 37.90 | 37.80 | 37.90 | 36.50 | 37.60 | 0.50
1lax HE40 159 5795 35.00|36.10| 36.50 | 37.90 | 38.00 | 37.00 | 37.80 | 37.50| 0.50
1lax HE8O0 155 5775 72.96 | 74.08 | 75.36 | 69.92 | 77.28 | 64.96 | 77.28 | 76.16 | 0.50
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019 *
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8.5. Test Result and Data (99% Occupied Bandwidth)
In the 5.8G Band

. 0 .
Modulation Channel Frequency 99% Bandwidth(MHz)
Type (MHz)

ANT A|ANT B|ANT C|ANT D|ANT E|ANT F|ANT G|ANT H
1lac VHT20 | 149 5745 17.65|17.70| 17.60 | 17.65 | 17.70 | 17.65 | 17.70 | 17.65
1lac VHT20 | 157 5785 17.65|1755|17.70 | 17.70 | 17.70 | 17.70 | 17.70 | 17.60
1lac VHT20 | 165 5825 17.65|17.60| 17.75|17.75 | 17.65| 17.70 | 17.65 | 17.60
1lac VHT40 | 151 5755 36.40 | 36.10 | 36.40 | 36.40 | 36.40 | 36.40 | 36.40 | 36.40
1lac VHT40 | 159 5795 36.40 | 36.30 | 36.40 | 36.40 | 36.40 | 36.40 | 36.40 | 36.50
1lac VHT80 | 155 5775 75.52 | 75.04 | 75.36 | 75.52 | 75.36 | 75.36 | 75.52 | 75.36
1lax HE20 149 5745 19.00 | 19.00 | 18.95 | 18.90 | 19.00 | 18.95 | 18.95 | 18.95
1lax HE20 157 5785 18.90 | 18.85 | 18.95 | 19.00 | 18.90 | 19.00 | 19.00 | 19.05
1lax HE20 165 5825 19.00 | 18.90 | 18.95 | 19.00 | 19.00 | 19.00 | 18.95 | 19.00
1lax HE40 151 5755 37.90 | 37.70 | 38.10 | 38.00 | 38.00 | 38.00 | 38.00 | 38.00
1lax HE40 159 5795 38.00 | 37.90 | 38.00 | 37.90 | 37.90 | 37.80 | 38.00 | 38.00
11lax HE8O 155 5775 77.12 | 77.12 | 77.12 | 77.28 | 76.96 | 76.96 | 77.12 | 77.12
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6dB Bandwidth
ANT A

Modulation Type: 802.11ac, VHT20 (6.5Mbps)
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ANT A
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
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ANT A
Modulation Type: 802.11ac, VHT80 (29.3Mbps)
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ANT A
Modulation Type: 802.11ax HE20 (7.3Mbps)
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ANT A
Modulation Type: 802.11ax HE40 (14.6Mbps)
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ANTA

Modulation Type: 802.11ax HE80 (30.6Mbps)
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ANT B
Modulation Type: 802.11ac, VHT20 (6.5Mbps)
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ANT B
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
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ANT B
Modulation Type: 802.11ac, VHT80 (29.3Mbps)
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ANT B
Modulation Type: 802.11ax HE20 (7.3Mbps)
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ANT B
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
B e we mmE
ot 11]e dm n
=
vlr”‘h'w iM WL‘
| |
lJn" \
b?ﬁiﬂﬁ-!ulwuﬂj‘ \V-Uﬂ o ks
CH159
® o
off ) n-
=
gw*lh.l LI INTRY
| |
A |
/ \
T ol 'ag_ﬂ._v‘r M-L\,h"-k.l ™
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 82 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT B
Modulation Type: 802.11ax HE80 (30.6Mbps)
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ANT C

Modulation Type: 802.11ac, VHT20 (6.5Mbps)
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ANT C
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151
B e . mmEm
ot 11]e dm n
=
F’I“MMW IM“'W-*“*J
| |
_i! I||
I \
by iy Ly *_r..llr ‘J_Jh... bl Attt
CH159
® o
off ) n-
=
I.W' h"L.LkJ,.‘ e bl
!
| |
! |
1&
/ )
A S Uyt dvdtd, d
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 85 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT C
Modulation Type: 802.11ac, VHT80 (29.3Mbps)

CH155
B e e EEET

i S

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019

T-FD-511-0 V1.2 Page No. : 86 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT C
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149
® T e
.Kw" - ‘“‘l
7 I\*-q
£ Y
wa h l«!b iy
CH157
® T
= I T 1 Vm"""”‘*u-ki,-,
| !
|
] i
Y 5
Lot 4 q’wq._.\m b
CH165
® T
=51 l,.»“ v'wﬁﬁﬁ?ﬁlﬁﬁul
|
L LT
—y '-‘.‘.J'W 'HJ“L& -
g
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 87 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT C
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
B e . mmEm
ot 11]e dm n
= | ;
M AT T
o M
|
[
| n
S \eotre
CH159
® o
off ) n-
=
;‘LA,-*L-WLWI", byl ¢_§
| |
[
J'i | -
ler M.n...l S
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 88 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT C
Modulation Type: 802.11ax HE80 (30.6Mbps)
CH155
@ . E
ord 11]8 dm n
Id.'l ey M%.‘.“
| |
-y \
1:.;.1_-.I.L*'J'._.N'j \l (e
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 89 of 262

FCC ID . SWX-AFAP



<

."\f CERPASS TECHNOLOGY CORP.

Report No.: TEFE1910090
ANT D
Modulation Type: 802.11ac, VHT20 (6.5Mbps)
CH149
® T -
|,.— B ek “1""\\-"\.4.,1
| H
) i
: X
/ \
i'“{m.‘zdm*'f %'\'WMA. et o
CH157
® T
g 11 IIJ ad il
| ' 1
If l!n
L«’I{’ "“-Jj‘{
assstisb pnd “hialipgin
CH165
® T
- I
.' |
; “I
,uf \ aoe

CERPASS TECHNOLOGY CORP.
T-FD-511-0 V1.2

L J
Issued date : Dec. 24, 2019
Page No. : 90 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT D
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151
B .
off 1118 o= n-
*u“i‘l'w“‘hi sibadigh *
| |
| |
1 |
cobelciodiogiod Mo il
CH159
® o
off ) n-
?Wk‘w' nom .
] |
! !
-' \
/ \ -
i, -w“;!s_'\lk"f Wilidpisiditripen
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 91 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT D
Modulation Type: 802.11ac, VHT80 (29.3Mbps)

CH155
B e e EEET

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019

T-FD-511-0 V1.2 Page No. : 92 of 262
FCCID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT D
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149

® L 1"}

& [ Lid.l P '
P PO L -.uL.; T v,
or

it -

CH157

it a ““‘*'-W»_“zﬂma

CH165

N

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 93 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT D
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
B .
off 1118 o= n-
ETRTILY WO O
|
|
/ \
osaatontd LT S
CH159
® o
off ) n-
AL
|
|
If 1A
by bai s Mg - et
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 94 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT D
Modulation Type: 802.11ax HE80 (30.6Mbps)

CH155
®

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019

T-FD-511-0 V1.2 Page No. : 95 of 262
FCCID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT E
Modulation Type: 802.11ac, VHT20 (6.5Mbps)
CH149

® L 1"}

E 3
= | I,
]

!

ko -
I"._‘_J"‘ l-ilJ.:N‘" vy ™

CH157

N

CH165

N

W*l“nﬂy r‘um o

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 96 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANTE
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151
B e . mmEm
off ) n-
=
bt e Ak
| |
H
| i
TITE M(r \\\%mmw- M,
CH159
® o
off ) n-
=
gl o
| |
|
/ |
J|I \"\
Mm_uﬁmmf Asa i Mt
O
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 97 of 262

FCC ID . SWX-AFAP



<

C
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT E
Modulation Type: 802.11ac, VHT80 (29.3Mbps)

CH155
B e e EEET

P a1 B gt s A,

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
Page No. : 98 of 262

T-FD-511-0 V1.2
FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT E
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149
® T e
= I BT T ,-.I\nk—kb.#»'h*
| |
I |I
f
‘J’
WMM“‘F bt
CH157
® T
=) ) e VY
| |
|
/ L
‘ / W
o .\Jﬂg‘
o oy ity s Monetyf
CH165
® T
=) FEr ) I
| 1
|
g \,
i %
' 4,
bussipmnot® b g
9
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 99 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT E
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
B e . mmEm
ot 11]e dm n
=
Y Y oL,
|
Ly xf LY
sty ml..j \Ja Rk ] ek
CH159
® o
off ) n-
=
NM#MLMMM‘
|
|
L. ﬂl"l \
s b it \ et
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 100 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT E
Modulation Type: 802.11ax HE80 (30.6Mbps)

CH155
B e e EEET

P--;»‘M ok m&mﬁ

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019

T-FD-511-0 V1.2 Page No. : 101 of 262
FCCID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT F
Modulation Type: 802.11ac, VHT20 (6.5Mbps)
CH149

® L 1"}

g L 1 !:
I lﬁ#-'m“n‘w?- S ..?
J |
i L
1
, I Y
iy ., )
E,ﬁ.-ﬂud"*“” el Al b
CH157
® T
=y _Mm—&
| i
/ |
lli “-\l
, i Y
Mﬂqm&fﬁ“w“ ““'M‘L b
CH165
® T
& [ " Lkl i
ST iy o
| |
J n
iy {
o by
/ \
i *1
—— Misnpsrig
L J
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 102 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT F
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151
B .
ord 11]8 dm n
VLT A
r'| !
! |
Fi y
btk w"f ‘\meil e
CH159
® o
off ) n-
;,WWW-.F Lkt L'N-t
| |
| |
B { I‘l L1
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 103 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT F
Modulation Type: 802.11ac, VHT80 (29.3Mbps)
CH155

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 104 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT F
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149
® T e
=\ ettt
| |
|
g Ay
MAN‘-M‘*’"‘)’ \{' Moapra i,
CH157
® T
g F — izl Al At ’—-‘\:v\;
| II
i \
/ \
i, ! MM“.AW\
CH165
® T
g I i ke bITMT
' |
/ \
?
R e - TS
g
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 105 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT F
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
® P n
off ) n-
=
Fm%m[ NITNT T
|
/
el -y T T
CH159
® o
off ) n-
=
sl '?M“""‘U&,
_| |
|
)
e osmn’ Mo
g
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 106 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT F
Modulation Type: 802.11ax HE80 (30.6Mbps)
CH155
® e E
off ) n-
rl 1
r ﬁnﬁu&eﬁw‘
|
! '1‘ o
hL‘. y h.‘...“.qmj \\J'J'M bl
0
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 107 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT G
Modulation Type: 802.11ac, VHT20 (6.5Mbps)
CH149

® L 1"}

E 3
= |

CH157

N

CH165

N

el AT

-

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 108 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT G
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151
B e . mmEm
ot 11]e dm n
=
PR AT
| |
i \
/ \
bdi Ww‘(r \ ™ nr
CH159
® o
off ) n-
=
M‘L“‘I“Lﬂ i
| |
r'l I!I
) Y
Wihruet p? “b-l.. i
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 109 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT G
Modulation Type: 802.11ac, VHT80 (29.3Mbps)
CH155
B .
ord 11]8 dm n
btk dbe il
L. | ll,
/ "-i\ o
Akl s Al j \'U b ), Ak
0
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 110 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT G
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149

® L 1"}

E 3
= |

P "
P e i) g

ol
I

%—\
el

[ 7
ORESr " ot

CH157

N

e J\,-u.b.M.,.“l

CH165

N

P 0 R i ooy

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 111 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT G
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
B e . mmEm
off 1118 o= n-
=
_M‘]JM--\J s J““n
|
|
4 |
\W‘MMJUW} ll\‘w.ﬂpﬁ bk
CH159
® o
off ) n-
=
s Ml AN |
!
[
l) ‘l
§
Py ‘J:___uy_i.,m-w\’ﬁh. \W-B- Lo
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 112 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT G
Modulation Type: 802.11ax HE80 (30.6Mbps)
CH155
B .
off ) n-
#L,v.‘um Pr . lFT
|
| |
| |.
1 'l
Lavaik LA d, ‘J ‘h-ilu il b I:
0
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 113 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT H
Modulation Type: 802.11ac, VHT20 (6.5Mbps)

CH149
® P - “nay o
= | \
) P S T Ry
L
i |
} ‘._
L. J-l'f \i
Nt M‘JMMJ ‘“Mm
CH157
® P
=\ YR S ‘ﬂw'm.,u
.
| |
v i
/ N
st J."r 1“'*"'\-\uiu. pebiog
CH165
® P
- =
=0
RS N AT B
] \
I N
pnctrhi o WM"*"‘W{M
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
Page No. : 114 of 262
FCCID . SWX-AFAP

T-FD-511-0 V1.2



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANTH
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151
B .
ord 11]8 dm n
_ —W"‘. ol lgles
| |
r" \
i !
%M‘FMKJ \ww- i,
CH159
® o
off ) n-
I e
| \
II I|
/ h
hw»mj \\‘\ e A
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 115 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT H
Modulation Type: 802.11ac, VHT80 (29.3Mbps)
CH155
B .
off 1118 o= n-
1 L S
[ 1
| |
/ \
7 |
PR IR vy, ‘{‘Lmuu.\ b
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 116 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANTH
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149
® T e
=| a\ubz""rl‘-:..n
f ‘;
|
f §
T {
'.»Je'_mwxwf'ﬂ! M“W_M
CH157
® T
= kgl y e ﬂﬁ]
!
|
li. ‘
l‘“ ‘!\l“‘
s it Mt rdbeis
CH165
® T
=1 T A J.,I ;
. !
|
4 1‘1
MM"“" J“"J AT |
- g
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 117 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANTH
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
B e . mmEm
off 1118 o= n-
= '
ETTMIT et SUTTRTON
!
/ \
LY m‘*“j h "
CH159
® o
off ) n-
=
,Lfl‘uw*m AT e
| |
|
b
ool it
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 118 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT H
Modulation Type: 802.11ax HE80 (30.6Mbps)
CH155
@ . E
ord 11]8 dm n
F !!L Laba ""-'.‘-iill "\
|
f g
] ]
el g
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 119 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
99% Occupied Bandwidth
ANTA
Modulation Type: 802.11ac, VHT20 (6.5Mbps)
CH149
® T -
= FQMM%
i 1"‘“
/ A
T Aoz
CH157
® T
= ” | PRI .
J
4 '\.\
g \

B Ui
I Fhig

CH165
® P
= sty Tt .
J
}'PJ !

/ N,

) 4 ML

W a7 T
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 120 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT A
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151

® -
HUH dBm AL 20 B sy D o

CH159
® e
= IMW& LSS

! “-

/ \
y. \
il M%uk .

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 121 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT A
Modulation Type: 802.11ac, VHT80 (29.3Mbps)

CH155
& . M

d
£
ir;
<

_&|

——
T | .

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019

T-FD-511-0 V1.2 Page No. : 122 of 262
FCCID . SWX-AFAP



<

C
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT A
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149
® S - 1)
=\ F_L.wﬁ'Mman
d i

CH157
® T
| RILLIYIRPY w
| |
i \
u,-j th,,\
] n;'v! O %h_.u
CH165
® T
ﬁ Il‘l A uI\'Nm*. i L n.’1 -
q ‘1*
i [
W Y
L J
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 123 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT A
Modulation Type: 802.11ax HE40 (14.6Mbps)
CH151
@ . E
| off 1118 dm E
= ,wmwh«.«w%
/ \
UMM"""WM‘ 1"’*‘]‘[‘\"5&&&“;
CH159
® " :
off ) E
1
1
] L
) i_
IR oMt
°
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 124 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT A
Modulation Type: 802.11ax HE80 (30.6Mbps)

CH155
®

el |

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019

T-FD-511-0 V1.2 Page No. : 125 of 262
FCCID . SWX-AFAP



P
Report No.: TEFE1910090

o
."\f CERPASS TECHNOLOGY CORP.

ANT B
Modulation Type: 802.11ac, VHT20 (6.5Mbps)

CH149
® P - “nay 8
= e, B bone A,
| |
1 t
/ i
1'4 W
4 Wy
T et
CH157
® P
/
1
| ‘j LN |
‘\l
, \
,'.',,,.l 4 P
CH165
® P
g.— ;nw_...uldu- mv‘\'ﬂ!élurl_? -
|'J Ili
{
| r}"d .ﬂd.‘
“I.. ‘I 1
;‘kaJ\# : h'«aﬂ_&l,\w
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
Page No. : 126 of 262
FCCID . SWX-AFAP

T-FD-511-0 V1.2



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT B
Modulation Type: 802.11ac, VHT40 (13.5Mbps)
CH151
@ . E
ord 11]8 dm ?
= L
! \
[ !
/ \
,‘“'Mumwj ‘“MM,N
CH159
® " :
I \
/ |
f \
sy M Mdidigon
°
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 127 of 262

FCC ID . SWX-AFAP



7N,
o
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090

ANT B
Modulation Type: 802.11ac, VHT80 (29.3Mbps)

CH155
®

D
= | ’r‘wm " Iﬂ._.'L’L‘ I.“J“-‘g' "’l‘ﬂw

sl

CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019

T-FD-511-0 V1.2 Page No. : 128 of 262
FCCID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT B
Modulation Type: 802.11ax HE20 (7.3Mbps)
CH149
® T e
1
/ h
! NM
s e A
CH157
® T
g' " ll..lL.‘J‘ b 1 !:
" P S
| |
’u |
I %
K
kit v
CH165
® T
i "
! “‘\J
L A
L AR | b
O
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 129 of 262

FCC ID . SWX-AFAP



<

.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT B

Modulation Type: 802.11ax HE40 (14.6Mbps)

CH151

B . Enm

z%, ww wﬁﬁﬂ-M

|

CH159
® e
|
|
f |
It i1
] h 08
P Vot
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 130 of 262

FCC ID . SWX-AFAP



<

C
.‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFE1910090
ANT B
Modulation Type: 802.11ax HE80 (30.6Mbps)
CH155
B el mimoem
off 1118 o= L E
= WM e
\
| \
- "ok
CERPASS TECHNOLOGY CORP. Issued date : Dec. 24, 2019
T-FD-511-0 V1.2 Page No. : 131 of 262

FCC ID . SWX-AFAP



